# Review

# Development of an evidence-based regimen of prednisolone to treat giant cell arteritis – the Norwich regimen

Chetan Mukhtyar ()<sup>1</sup>, Heidi Cate<sup>2</sup>, Conor Graham<sup>1</sup>, Peter Merry<sup>1</sup>, Karen Mills<sup>1</sup>, Aseema Misra<sup>2</sup> and Colin Jones<sup>2</sup>

# Abstract

We have reviewed the literature to form a bespoke regimen for daily oral prednisolone (DP) in GCA. Initial DP in clinical trials is 40–60 mg daily, but relapse rates are 67–92%. Cumulative prednisolone (CP) of 3.2 and 3.9 g (at 6 months) resulted in a relapse rate of 83 and 67%, respectively; and 3 and 3.9 g (at 12 months) resulted in 92 and 82% relapse, respectively. CP was 6.2–7.1 g in the first year. Mean DP was 18.8 mg at 3 months and 6.6–7.4 mg at 12 months. The duration of treatment with prednisolone for GCA was 22–26 months. The CP to achieve discontinuation was 6.5–12.1 g. Using these data, the Norwich regimen starts DP at 1 mg/kg/day of lean body mass, discontinuing over 100 weeks. For the average UK woman, initial DP is 45 mg daily, reaching 21 mg daily by 12 weeks and 6 mg daily by 52 weeks. The CP for the average UK woman would be 6.5 g at 52 weeks and 7.4 g to discontinuation.

Key words: giant cell arteritis, prednisolone, relapse, treatment

#### Key messages

- The Norwich regimen is a bespoke regimen of daily oral prednisolone for managing GCA.
- Daily oral prednisolone dose may be  $\sim$ 20 mg by 12 weeks and 5–7.5 mg by 52 weeks.
- Over 100 weeks, prednisolone can be discontinued with a cumulative dose of 164 mg/kg.

# Introduction

GCA is the most common vasculitis in those over the age of 50 years, with an annual incidence of  $\sim$ 200/million [1]. GCA was first described in 1890 by Sir Jonathan Hutchinson [2]. Initial treatments included injection of procaine hydrochloride [3], i.v. histamine [4], aureomycin [5] and even surgical excision of the perceived culprit artery [6]. Before the discovery and use of cortisone, there was a high incidence of visual loss. In 1950, Bruce reviewed 84 cases and reported visual involvement in 34; 22 (26%)

<sup>1</sup>Department of Rheumatology and and <sup>2</sup>Department of

Ophthalmology, Norfolk and Norwich University Hospital, Norwich, UK

Submitted 9 October 2018; revised version accepted 2 January 2019

Correspondence to: Chetan Mukhtyar, Department of Rheumatology, Norfolk and Norwich University Hospital, Colney Lane, Norwich NR4 7UY, UK. E-mail: chetan.mukhtyar@nnuh.nhs.uk had blindness, 13 cases (15%) of which were bilateral [7]. Loss of vision has catastrophic consequences on the quality of life of an individual. Typically, in GCA, this happens without warning and is irreversible. One can go from being completely independent to being completely dependent for all activities of daily living if the diagnosis is missed or the treatment inadequate. Anecdotal success at reversal of visual involvement with anticoagulation [8] has not been verified statistically [9]. The use of adrenal cortex hormones for managing the inflammatory burden of this disease was first reported formally in 1957 [10], and since then CSs have been the only evidencebased treatments until the steroid-sparing effect of MTX was demonstrated in a meta-analysis [11], and tocilizumab was shown to have disease-modifying properties and steroid-sparing effects [12]. Prednisolone or prednisone has become the CS of choice for the long-term management of this condition. No single dose or regimen for their use has been validated. It is probably fair to say

 $^{\odot}$  The Author(s) 2019. Published by Oxford University Press on behalf of the British Society for Rheumatology.

This is an Open Access article distributed under the terms of the Creative Commons Attribution Non-Commercial License (http://creativecommons.org/licenses/by-nc/4.0/), which permits non-commercial re-use, distribution, and reproduction in any medium, provided the original work is properly cited. For commercial re-use, please contact journals.permissions@oup.com

that there are numerous different regimens in use, with little scientific basis. We have formulated a regimen that has become the standard for the management of GCA across all hospital departments in the Norfolk and Norwich University Hospital. In this review, we discuss the evidence examined to form the regimen.

## The role of i.v. methylprednisolone

Intravenous methylprednisolone (MP) has been used since the 1990s at presentation, in an effort to preserve vision [13]. Reports of improvement after i.v. MP, from loss of light perception to baseline visual acuity, were extremely encouraging [14]. However, there were contrary reports about this strategy on the basis of anecdotal worsening of vision despite the use of i.v. MP [15]. Foroozan et al. [16] treated 32 consecutive biopsy-proven GCA patients with anterior ischaemic optic neuropathy or central retinal artery arterial occlusion with 1 g i.v. MP for 3 days. There was some recovery in 13% of eyes, but all were left with significant constriction of the visual field [16]. Likewise, Danesh-Meyer et al. [17] treated 34 consecutive patients and reported continuing deterioration in 27% of eyes in spite of the high dose of i.v. MP. They found that irrespective of high-dose CSs, there remained a risk of visual deterioration in the first 6 days [17]. The only randomized controlled trial of i.v. MP vs placebo excluded patients with visual involvement, and none of the patients in the trial developed new vascular complications [18]. In our centre, we do not regularly give i.v. MP to patients with visual involvement but would consider it on a case-bycase basis. Considering the small risk of high-impact complications, such as gastric erosions, sepsis, other infections, anaphylaxis and cardiac arrest, reported after i.v. MP [19-21], this is a decision that requires careful consideration in all individuals. Current EULAR recommendations state that pulsed i.v. MP may be of benefit to some patients who present early after the onset of visual symptoms [22]. The current British recommendations state that pulsed i.v. MP should be considered in evolving visual loss or amaurosis fugax [23]. Practically, we administer i.v. MP for patients who present with central or branch retinal artery occlusion or anterior ischaemic optic neuropathy. Patients with diabetes mellitus, a history of avascular necrosis, acid-peptic disease, previous history of pancreatitis, psychiatric disorders, epilepsy, recent myocardial infarction (in the previous 12 months), congestive heart failure or a past history of thromboembolism are considered to have relative contraindications to i.v. MP.

# The starting dose of prednisolone

There is no agreement on the starting dose of oral prednisolone, only that high-dose CSs must be commenced as soon as the suspicion of GCA is raised [22]. The often-quoted starting dose of oral prednisolone is 60 mg daily. This anachronism is based on the first clinical trial published in 1957, in which the starting dose of cortisone was 300 mg daily [10], which is equivalent to prednisolone 60 mg daily. Clinical trials have used several different doses in different ways. The starting dose has varied from prednisolone 20 mg daily [24, 25] to 60 mg daily [12, 26-31]. Some studies have reported using a weightbased starting dose of 0.7 mg/kg/day [32, 33]. The current European recommendations suggest 1 mg/kg/day to a maximum of 60 mg daily [22]. Universally, every author has commented that their patients entered remission as defined by amelioration of clinical signs and normalization of inflammatory markers. Myles et al. [24] commented that prednisolone 20 mg daily was sufficient to avoid visual complications. Proven et al. [31] published their experience from the Mayo Clinic, and although the median starting dose was 60 mg daily, the lower end of the range was 10 mg daily. It could be inferred that the practice of giving higher doses of prednisolone is either a historical aberration or it has value in preventing future relapses. Evidence for the latter is discussed later.

In an ideal world, we would want to provide a tailored CS regimen to individuals to fine-tune the risk of relapse *vs* the risk of adverse effects of prednisolone. We could consider various factors that might alter this risk-benefit ratio: cranial *vs* extra-cranial disease, sex, body size, co-morbidities, inflammatory markers etc. However, as it happens, even when we are left to our own devices and treat our patients depending on the changing clinical scenario, we do not treat cranial and extra-cranial disease any differently [34]. De Boysson *et al.* [34] performed a retrospective review of 80 patients (40 with cranial GCA and 40 with further involvement of extracranial large arteries). There was no difference between the two groups in the initial median dose of prednisone or overall duration of prednisolone therapy [34].

The pharmacokinetics of prednisolone is complicated in humans. After single high doses, the pharmacokinetics is predictable, with plasma protein-bound drug showing dose-dependent clearance and volume of distribution. But after repeated high doses, the drug is increasingly unbound and the pharmacokinetics not linear. Rohatagi et al. [35] concluded, in a study comparing prednisolone and MP, that it was difficult to determine a dose needed to obtain a desired concentration of prednisolone in comparison with MP. However, the more predictable pharmacokinetics of MP would suggest that clearance is  $\sim 40\%$  less in obese subjects, needing a lower dose. Therefore, Dunn et al. [36] advise that MP should be administered on the basis of ideal body weight rather than actual body weight. When starting doses are calculated to actual body weight, should we keep changing the dose to varying body weights? Weight gain is a common effect of high-dose prednisolone. Continuing weight-based adjustments are not practical because the fat content of the body composition is likely to continue fluctuating. But there is evidence that lean body mass (LBM) does not fluctuate, at least peripherally [37]. Formulae for LBM use gender, height and weight as variables. The LBM is defined as the weight of the body without the fat content. Universally accepted formulae for this are unaffected by race and ethnicity. The LBM for men =  $[0.32810 \times weight$  (in kg)] +  $[0.33929 \times height$  (in cm)] - 29.5336; and for women =  $[0.29569 \times weight$  (in kg)] +  $[0.41813 \times height$  (in cm)] - 43.2933 [38]. In our centre, we decided that using LBM for tailoring prednisolone starting doses was at least modestly evidence based rather than the one size fits all of 40–60 mg daily.

## **Prednisolone tapering**

If the initial dose of prednisolone represents the remission induction plan, the subsequent taper forms the plan to maintain remission. To begin with, we looked at the

Fig. 1 Prednisolone regimens in clinical trials

design of the prednisolone regimens of several clinical trials (Fig. 1a) and plotted the mean and 95% Cls (Fig. 1b). From the clinical trials, we selected the prednisolone regimen that was used without another steroid-sparing agent or i.v. MP. Next, we overlaid the relapse rates from these clinical trials to give us an idea of the efficacy of the regimens. Fig. 2a highlights the prednisolone regimen of the control arm from Mazlumzadeh *et al.* [18]. Of the 13 patients treated with this regimen, 12 suffered relapses (92% relapse rate). The relapse rate was calculated to be 190/100 person-years. Stone *et al.* [12] had four arms in their trial; two of them were placebo arms and one of those arms used a 52-week prednisolone taper (Fig. 2b) [12]. Of the 51 patients



(a) Prednisolone reduction regimens from 10 individual clinical trials. (b) Mean and 95% CIs of the prednisolone dose from 10 clinical trials.

Fig. 2 Relapse rates in two clinical trials superimposed on regimens from 10 clinical trials



(a) Hatched area highlights the regimen used by Mazlumzadeh *et al.* [18] in the placebo arm of the trial. This regimen had a 92% relapse rate. (b) Hatched area highlights the regimen used by Stone *et al.* [12] in the 52-week placebo arm of the trial. This regimen had 82% relapse rate.

enrolled in that arm, 42 relapsed (82% relapse rate). In between those two extremes fall the control arm regimens of Jover *et al.* [27] (15/18 individuals relapsed), Seror *et al.* [33] (26/35 individuals relapsed), Villiger *et al.* [39] (8/10 relapsed) and Langford *et al.* [29] (14/21 relapsed).

These data make it apparent that prednisolone regimens from clinical trials cannot be used for routine clinical practice because they have an impractically high relapse rate. They are usually designed to demonstrate treatment effect of the experimental drug. Therfore, is there anything we can learn from them? Clinical trials have multiple stake-holders, and the authors represent the leaders in their fields. The agreed regimens for the above clinical trials represent the distillation of the efforts of several academic clinicians. Although the high relapse rates make them ineffective for clinical use, they do give us an idea of how prednisolone might be tapered over time. Having plotted the mean and Cls (Fig. 1b), we tested statistical models that gave the best statistical fit (Table 1). The best information that we could derive from the 10 regimens was that, in the view of the experts, the reduction should be logarithmic.

One of the justifications for giving a larger than necessary initial dose of prednisolone is that it might result in longer remission maintenance. We tested this hypothesis indirectly by looking at the relapse rates and the cumulative doses of prednisolone used in the above clinical trials. Relapse rates have been reported for prednisolone regimens used in six clinical trials (Fig. 3). Statistical analysis of these data is not possible. But if we divide the six regimens into two groups, those lasting for <6 months or those lasting >6 months, then visually the relapse rate appears to be an inverse function of the cumulative prednisolone dose.

If our goal is drug-free sustained relapse, then pragmatic cohort studies give us some idea of what the stepping stones for prednisolone taper could be. Similar to the starting dose, it seems that the presence of extra-cranial disease does not affect the decision of the clinician about prednisolone dosing. Muratore *et al.* [40] published their experience in 332 patients (212 with cranial GCA and 120 with extra-cranial involvement). The mean daily dose of prednisolone was the same for both groups [40]. This study also helps us to make the point that clinical regimens produce lower relapse rates compared with clinical trials. The relapse rates were 49/100 and 30/100 person-years in patients with extra-cranial disease and cranial GCA, respectively. We may not require statistics to demonstrate that these numbers are

 
 TABLE 1 The equations of the statistical models for reduction of prednisolone and the coefficient of determination

Model	Equation	R <sup>2</sup>
Exponential	$y = 16.475e^{-0.005x}$	0.81
Linear	y = -0.0358x + 19.112	0.45
Logarithmic	$y = -10.24\ln(x) + 63.441$	0.87
Polynomial	$y = 0.0002x^2 - 0.1525x + 32.744$	0.77

probably superior to the only clinical trial (Mazlumzadeh et al. [18]), which reported a relapse rate of 190/100 person-years in the control arm. Ly et al. [41] reported outcomes in 395 patients in an inception cohort. The mean (s.p.) daily dose of prednisolone was 18.8 (6) mg at 3 months and 7.4 (3.9) mg at 12 months. Likewise, the 12 month mean prednisolone dose was reported to be 7.38 mg by Kyle and Hazleman [42] and 6.6 mg by Myklebust and Gran [43]. The aim to reach 20 mg by the end of 3 months and 7 mg by the end of 12 months would therefore seem reasonable. There are further clues to the amount of prednisolone use necessary in the first year. Chandran et al. [44] published 60 years of Mayo Clinic experience but divided their cohort into two 30-year groups because of changes in practice. One hundred and eighty-four patients treated between 1980 and 2009 needed a mean (s.p.) of 6.2 (2.7) g prednisolone in the first year [44]. One hundred and fifty-seven patients treated in Regio Emilia needed 7.1 (2.5) g mean (s.p.) prednisolone in the first year [45]. When compared with the cumulative dose achieved from the clinical trial regimens (Fig. 3), these data from cohort studies inform us that far more prednisolone is necessary in clinical practice.

### **Duration of treatment**

Autoimmune rheumatic diseases are not known for their ability to be cured. But long-term remission is a real possibility for almost all of them now. However, drug-free sustained remission is possible in very few conditions. We think GCA is one of them. From the original description, Hutchinson remarked, 'The old gentleman lived, I believe, several years after this without any other manifestation of arterial disease' [2]. Robertson remarked, in 1947, 'The disease often lasts up to a year; it seems to be self-

Fig. 3 Cumulative prednisolone dose (in grams) for six different prednisolone regimens and reported relapse rates in percentages



limiting and is rarely fatal' [46] This was an opinion shared by a number of early academics who had the opportunity to observe the natural history of the disease. Thus, is there a need to continue treating GCA beyond the first year, or at all? Early on, it is imperative to treat the urgent risk of ischaemic vascular complications. There is evidence that GCA might continue to smoulder in the larger vessels [47]. There is need to treat this subclinical disease to avoid long-term vascular complications. Prednisolone at a dose of <7 mg daily (having aimed for this in the first year) also starts functioning as a glucocorticoid supplement.

The data for discontinuation of prednisolone is reasonably consistent. Koorey et al. [48] from Australia and Proven et al. [31] from Minnesota, USA have both reported 22 months to discontinuation of prednisolone in 35 and 87 patients, respectively. The French experience concurs with this data. Ly et al. [41] reported that the mean time to discontinuation for 395 patients was 26 months. In other cohorts, Fernandez-Herlihy et al. [49] (n = 29), Andersson *et al.* [50] (n = 90) and Delecoeuillerie et al. [51] (n = 78) reported the time to discontinuation as 6 years, 5.8 years and 31 months, respectively [49-51]. There is a wide spread in this data, but three studies from different parts of the world came remarkably close to the 2 year mark for discontinuation of prednisolone. It would also be reasonable to surmise that if we reached 7 mg daily at the end of the first year, we could consider discontinuation at the end of the second year.

There are some data that guide us to the overall cumulative dose of prednisolone necessary to achieve discontinuation. Proven et al. [31] from the USA used a median cumulative dose of 6.5 g. Restuccia et al. [45] from Italy used twice as much, at a mean dose of 12.1 g. Chandran et al. [44] did not report on cumulative steroid use to discontinuation, but by the end of the second year they had used a mean of 8.4 g of prednisolone. It is interesting that Chandran et al. [44] and Proven et al. [31] have published from the same centre but at different time points. The second paper comments about the need to use higher doses of prednisolone to achieve the same results, but they cannot explain the reasons for this change. The true dose to achieve discontinuation is probably between 6.5 and 12 g.

## The Norwich regimen

Using the information from the data discussed so far, we ended up with an evidence base to formulate a regimen.

- The starting dose needed to be between 20 and 60 mg daily but should be tailored to the individual. LBM was a very reasonable measurement to base the dose on.
- The taper should be logarithmic rather than linear. We should aim to reach ~20 mg daily by the end of 3 months and ~7 mg daily by the end of 12 months.
- The cumulative dose of prednisolone in the first year should be  ${\sim}6{-}7$  g.

• The length of prednisolone treatment should be ~2 years, and the cumulative dose of prednisolone to discontinuation may be 6–12 g.

Using the above information, we created the following regimen:

- Starting prednisolone dose of 1 mg/kg/day of LBM, thus achieving a tailored regimen.
- The taper was calculated as dose = LBM×(1-log<sub>(100)</sub>W), where W is the number of weeks of being on prednisolone. We used 100 as the base for ease of calculation and to ensure that the dose of prednisolone reduces to 0 mg at 100 weeks.
- Change in dose was made every 4 weeks only. In 25 steps, the regimen would be finished.
- The prednisolone dose was rounded to the nearest 5 mg for doses >20 mg daily.
- All patients receive 164.64 mg/kg LBM over the 100 weeks.
- Each individual receives a printed copy of the regimen at diagnosis so that dose changes do not need medical supervision (Supplementary material, available at *Rheumatology Advances in Practice* online).
- Patients have open access to medical advice and urgent medical appointments supported so that a relapse can be diagnosed objectively in secondary care.

GCA is more common in women, and according to the Office of National Statistics, UK, the average UK woman is 161.2 cm tall and weighs 70.2 kg. Using our regimen:

- The start dose would be 45 mg daily.
- At 12 weeks, the regimen would reach 21 mg daily, and at 52 weeks the regimen would reach 6 mg daily.
- The cumulative prednisolone dose at the end of 1 year would be 6.5 g.
- At 100 weeks, the prednisolone would be discontinued after a cumulative dose of 7.4 g.

Using the data from a long-term epidemiological study in Norfolk [52], we know that at the extremes of the 95% Cl, a heavy Norfolk man is 186.3 cm tall and weighs 114 kg, and a light Norfolk woman is 149.9 cm tall and weighs 45.7 kg. Using these data, their prednisolone dosing regimen is as in Fig. 4a. These data are for adults rather than the elderly, where the difference between the extremes may be less.

### Summary

We have formulated a prednisolone regimen that has become the recommended treatment for patients with GCA in our NHS Trust. This paper proposes that using a regimen based on LBM is preferable to one based on actual body weight, although this needs further validation. The Norwich regimen has been formulated using data from a wide variety of sources after an extensive literature review. Input was received from all the rheumatology consultants and an ophthalmologist to sensecheck the statistical model. The regimen allows us to tailor the dose of prednisolone for individual patients and allows patients the autonomy of knowing when to



#### Fig. 4 Prednisolone dosage in a heavy Norfolk man, average UK woman and light Norfolk woman

change the dose and what to change it to. The Norwich regimen therefore reduces the dependence that patients have on clinicians and, conversely, the need for clinicians to supervise every dose reduction. This reduces the need for hospital and primary care appointments. This does not mean that patients should not continue to be followed up to monitor disease and drug toxicity. We continue to see patients periodically to monitor their blood pressure, glycosylated haemoglobin and the symptoms of relapse until the patients successfully come off prednisolone. During this time, our patients also continue to have open access to our service for assessment of suspected relapse and side effects of prednisolone. We anticipate that the Norwich regimen will reduce the risk of relapses significantly, the outcomes of which will be published in the coming years. If the outcomes are favourable, this regimen could become the benchmark against which other regimens could be tested in clinical trials.

*Funding:* No specific funding was received from any funding bodies in the public, commercial or not-for-profit sectors to carry out the work described in this manuscript.

*Disclosure statement*: The authors have declared no conflicts of interest.

### Supplementary data

Supplementary data are available at *Rheumatology Advances in Practice* online.

#### References

1 Chandran AK, Udayakumar PD, Crowson CS, Warrington KJ, Matteson EL. The incidence of giant cell arteritis in Olmsted County, Minnesota, over a 60-year period 1950–2009. Scand J Rheumatol 2015;44:215–8.

- Hutchinson J. Diseases of the arteries. Arch Surg 1890; 1:323–33.
- 3 Roberts AM, Askey JM. Temporal arteritis; relief of headache by injection of procaine hydrochloride. J Am Med Assoc 1948;137:697.
- 4 Meade DK, Blumenthal LS, Holmes DB. Temporal arteritis; report of a case treated with intravenous histamine. South Med J 1950;43:40–3.
- Rice-Oxley JM, Cooke AM. Temporal arteritis. Two cases treated with aureomycin. Lancet 1951;1:89–90.
- 6 Fleming JW, Grossman LA. The treatment of temporal arteritis and other vascular headaches. The use of procaine infiltration and surgical excision. Am Pract Dig Treat 1952;3:265–71.
- 7 Bruce GM. Temporal arteritis as a cause of blindness, review of the literature and report of a case. Am J Ophthalmol 1950;33:1568–73.
- 8 Buono LM, Foroozan R, de Virgiliis M, Savino PJ. Heparin therapy in giant cell arteritis. Br J Ophthalmol 2004;88:298–301.
- 9 Martínez-Taboada VM, López-Hoyos M, Narvaez J, Muñoz-Cacho P. Effect of antiplatelet/anticoagulant therapy on severe ischemic complications in patients with giant cell arteritis: a cumulative meta-analysis. Autoimmun Rev 2014;13:788–94.
- 10 Birkhead N, Wagener H, Shick R. Treatment of temporal arteritis with adrenal corticosteroids; results in fifty-five cases in which lesion was proved at biopsy. JAMA 1957; 163:821–7.
- 11 Mahr AD, Jover JA, Spiera RF *et al.* Adjunctive methotrexate for treatment of giant cell arteritis: an individual patient data meta-analysis. Arthritis Rheum 2007;56:2789–97.

- 12 Stone JH, Tuckwell K, Dimonaco S *et al*. Trial of tocilizumab in giant-cell arteritis. N Engl J Med 2017;377: 317–28.
- 13 Rosenfeld SI, Kosmorsky GS, Klingele TG, Burde RM, Cohn EM. Treatment of temporal arteritis with ocular involvement. Am J Med 1986;80:143–5.
- 14 Matzkin DC, Slamovits TL, Sachs R, Burde RM. Visual recovery in two patients after intravenous methylprednisolone treatment of central retinal artery occlusion secondary to giant-cell arteritis. Ophthalmology 1992;99:68–71.
- 15 Cornblath WT, Eggenberger ER. Progressive visual loss from giant cell arteritis despite high-dose intravenous methylprednisolone. Ophthalmology 1997;104:854–8.
- 16 Foroozan R, Deramo VA, Buono LM *et al.* Recovery of visual function in patients with biopsy-proven giant cell arteritis. Ophthalmology 2003;110:539–42.
- 17 Danesh-Meyer H, Savino PJ, Gamble GG. Poor prognosis of visual outcome after visual loss from giant cell arteritis. Ophthalmology 2005;112:1098–103.
- 18 Mazlumzadeh M, Hunder GG, Easley KA et al. Treatment of giant cell arteritis using induction therapy with highdose glucocorticoids: a double-blind, placebo-controlled, randomized prospective clinical trial. Arthritis Rheum 2006;54:3310–8.
- 19 Smith RS, Warren DJ. Effects of high-dose intravenous methylprednisolone on circulation in humans. Transplantation 1983;35:349–51.
- 20 Doezema D. Anaphylaxis following administration of intravenous methylprednisolone sodium succinate. Am J Emerg Med 1987;5:42–4.
- 21 Baethge BA, Lidsky MD, Goldberg JW. A study of adverse effects of high-dose intravenous (pulse) methylprednisolone therapy in patients with rheumatic disease. Ann Pharmacother 1992;26:316–20.
- 22 Mukhtyar C, Guillevin L, Cid MC *et al*. EULAR recommendations for the management of large vessel vasculitis. Ann Rheum Dis 2009;68:318–23.
- 23 Dasgupta B, Borg FA, Hassan N *et al.* BSR and BHPR guidelines for the management of giant cell arteritis. Rheumatology 2010;49:1594–7.
- 24 Myles AB, Perera T, Ridley MG. Prevention of blindness in giant cell arteritis by corticosteroid treatment. Br J Rheumatol 1992;31:103–5.
- 25 van der Veen MJ, Dinant HJ, van Booma-Frankfort C, van Albada-Kuipers GA, Bijlsma JW. Can methotrexate be used as a steroid sparing agent in the treatment of polymyalgia rheumatica and giant cell arteritis? Ann Rheum Dis 1996;55:218–23.
- 26 Hunder GG, Sheps SG, Allen GL, Joyce JW. Daily and alternate-day corticosteroid regimens in treatment of giant cell arteritis: comparison in a prospective study. Ann Intern Med 1975;82:613–8.
- 27 Jover JA, Hernández-García C, Morado IC *et al*. Combined treatment of giant-cell arteritis with methotrexate and prednisone. a randomized, double-blind, placebo-controlled trial. Ann Intern Med 2001;134:106–14.
- 28 Hoffman GS, Cid MC, Rendt-Zagar KE et al. Infliximab for maintenance of glucocorticosteroid-induced

remission of giant cell arteritis: a randomized trial. Ann Intern Med 2007;146:621-30.

- 29 Langford CA, Cuthbertson D, Ytterberg SR *et al.* A randomized, double-blind trial of abatacept (CTLA-4lg) for the treatment of giant cell arteritis. Arthritis Rheumatol 2017;69:837–45.
- 30 Weyand CM, Fulbright JW, Hunder GG, Evans JM, Goronzy JJ. Treatment of giant cell arteritis: interleukin-6 as a biologic marker of disease activity. Arthritis Rheum 2000;43:1041–8.
- 31 Proven A, Gabriel SE, Orces C, O'Fallon WM, Hunder GG. Glucocorticoid therapy in giant cell arteritis: duration and adverse outcomes. Arthritis Rheum 2003; 49:703–8.
- 32 Cacoub P, Chemlal K, Khalifa P et al. Deflazacort versus prednisone in patients with giant cell arteritis: effects on bone mass loss. J Rheumatol 2001;28:2474–9.
- 33 Seror R, Baron G, Hachulla E et al. Adalimumab for steroid sparing in patients with giant-cell arteritis: results of a multicentre randomised controlled trial. Ann Rheum Dis 2014;73:2074–81.
- 34 de Boysson H, Liozon E, Lambert M et al. Giant-cell arteritis: do we treat patients with large-vessel involvement differently? Am J Med 2017;130:992–5.
- 35 Rohatagi S, Barth J, Möllmann H *et al*. Pharmacokinetics of methylprednisolone and prednisolone after single and multiple oral administration. J Clin Pharmacol 1997;37: 916–25.
- 36 Dunn TE, Ludwig EA, Slaughter RL, Camara DS, Jusko WJ. Pharmacokinetics and pharmacodynamics of methylprednisolone in obesity. Clin Pharmacol Ther 1991;49:536–49.
- 37 Nordborg E, Schaufelberger C, Bosaeus I. The effect of glucocorticoids on fat and lean tissue masses in giant cell arteritis. Scand J Rheumatol 1998;27:106–11.
- 38 Hume R. Prediction of lean body mass from height and weight. J Clin Pathol 1966;19:389–91.
- 39 Villiger PM, Adler S, Kuchen S *et al.* Tocilizumab for induction and maintenance of remission in giant cell arteritis: a phase 2, randomised, double-blind, placebocontrolled trial. Lancet 2016;387:1921–7.
- 40 Muratore F, Kermani TA, Crowson CS *et al*. Large-vessel giant cell arteritis: a cohort study. Rheumatology 2015; 54:463–70.
- 41 Ly KH, Dalmay F, Gondran G *et al.* Steroid-sparing effect and toxicity of dapsone treatment in giant cell arteritis: a single-center, retrospective study of 70 patients. Medicine 2016;95:e4974.
- 42 Kyle V, Hazleman BL. The clinical and laboratory course of polymyalgia rheumatica/giant cell arteritis after the first two months of treatment. Ann Rheum Dis 1993;52: 847–50.
- 43 Myklebust G, Gran JT. Prednisolone maintenance dose in relation to starting dose in the treatment of polymyalgia rheumatica and temporal arteritis. A prospective two-year study in 273 patients. Scand J Rheumatol 2001;30:260–7.
- 44 Chandran A, Udayakumar PD, Kermani TA et al. Glucocorticoid usage in giant cell arteritis over six

decades (1950 to 2009). Clin Exp Rheumatol 2015;33: S-98–102.

- 45 Restuccia G, Boiardi L, Cavazza A *et al.* Flares in biopsy-proven giant cell arteritis in Northern Italy: characteristics and predictors in a long-term follow-up study. Medicine 2016;95:e3524.
- 46 Robertson K. Temporal or giant-cell arteritis. Br Med J 1947;2:168–70.
- 47 Li L, Neogi T, Jick S. Giant cell arteritis and vascular disease-risk factors and outcomes: a cohort study using UK Clinical Practice Research Datalink. Rheumatology 2017;56:753–62.
- 48 Koorey DJ. Cranial arteritis. A twenty-year review of cases. Aust N Z J Med 1984;14:143–7.

- 49 Fernandez-Herlihy L. Duration of corticosteroid therapy in giant cell arteritis. J Rheumatol 1980;7:361–4.
- 50 Andersson R, Malmvall BE, Bengtsson BA. Long-term corticosteroid treatment in giant cell arteritis. Acta Med Scand 1986;220:465–9.
- 51 Delecoeuillerie G, Joly P, Cohen de Lara A, Paolaggi JB. Polymyalgia rheumatica and temporal arteritis: a retrospective analysis of prognostic features and different corticosteroid regimens (11 year survey of 210 patients). Ann Rheum Dis 1988; 47:733–9.
- 52 Park JY, Mitrou PN, Keogh RH *et al.* Self-reported and measured anthropometric data and risk of colorectal cancer in the EPIC-Norfolk study. Int J Obes 2012;36: 107–18.